
 
 

  

 

  

 

  

 

 

 

 

SUSTAINABLE SLUDGE MANAGEMENT IN THE BEKAA REGION 

 

 

 

 

 

 

FINAL FEASIBILITY STUDY 
DRAFT V.1 

 

 

 

 

 

COUNCIL FOR DEVELOPMENT AND 
RECONSTRUCTION  



 

Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL)   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

DOCUMENT TRACKING: 
   

 

 

Index Prepared by: Approved by: Date: Purpose of the revision: 

A 

Nicolas MAHIEUX 

Bruno LACOSTE 

Maud DUPUYS 

Mathieu 

PIERREFITTE 
 25/11/2020 Draft version 

A 

Nicolas MAHIEUX 

Bruno LACOSTE 

Maud DUPUYS 

Mathieu 

PIERREFITTE 
 25/01/2021 Final version (Draft v.0) 

A 

Nicolas MAHIEUX 

Bruno LACOSTE 

Maud DUPUYS 
[...]
Processing cost €/tRM 30 

Total processing cost €/year 9,096 

Total annual cost €/year 22,194 

TOTAL VARIABLE EXPENSES     

Sludge Disposal €/year 22,194 

TOTAL €/year 22,194 

 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (Final)           Page 88 / 345 

B.2.2. SCENARIO 2 

In this scenario, the sludge considered "compliant" goes through the green process and the sludge 

considered "non-compliant" goes through the black process.  

Since the sludge output of the Ablah WWTP was considered to be “compliant” and in order to satisfy 

the requirements of the green process, no additional sludge treatment step is required in the Ablah 

WWTP. 

B.2.2.1. Design 

Storage 

Given the regulations and crop cycles observed in the Bekaa region, there are two main spreading 

periods: spring (March-April) and late summer-early autumn (August-September-October). Outside 

these periods, sludge continues to be produced and should therefore be stored. 

A storage area of 200 m², equivalent to the production of sludge during 6 months is to be 

constructed on Ablah WWTP site.  

 

B.2.2.2. ESTIMATED CAPITAL EXPENDITURES 

The investment relative to the construction of the storage area was calculated using the typical ratio 

of 600 €/m², giving a total investment cost of 120 000 €. 

 

B.2.2.3. ESTIMATED OPERATING EXPENSES  

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 

FIXED AND VARIABLE EXPENSES 

The table below shows the O&M expenses for the evacuation of the sludge until its final destination: 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (Final)           Page 89 / 345 

 

Total  € 22,794 

FIXED EXPENSES     

Major maintenance and renewal     

total investment equipment € 0 

total investment civil € 120,000 

ratio equipment % 1.50% 

ratio civil % 0.50% 

Total annual cost €/year 600 

TOTAL FIXED EXPENSES     

Major maintenance and renewal €/ year 600 

TOTAL €/ year 600 

VARIABLE EXPENSES     

Sludge Disposal     

Sludge     

Tonnage of dry matter to be evacuated tDM/year 285 

Dryness %DM 94% 

Tonnage of raw matter to be evacuated tRM/year 303 

Distance travelled (Ablah – spreading area) km 30 

Unit cost of transport €/ tRM/km 1.44 

Total cost of transport €/year 13,098 

Processing cost €/tRM 30 

Total processing cost €/year 9,096 

Total annual cost €/year 22,194 

TOTAL VARIABLE EXPENSES     

Sludge Disposal €/year 22,194 

TOTAL €/year 22,194 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (Final)           Page 90 / 345 

B.2.3. SCENARIO 3 

In this scenario, the sludge considered "compliant" goes through the black process and the sludge 

considered "non-compliant" goes through the red process.  

Since the sludge output of the Ablah WWTP was considered to be “compliant” and in order to satisfy 

the requirements of the black process, no additional sludge treatment step is required in the Ablah 

WWTP. 

B.2.3.1. Design 

N/A 

B.2.3.2. ESTIMATED CAPITAL EXPENDITURES 

N/A 

B.2.3.3. ESTIMATED OPERATING EXPENSES 

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 

FIXED AND VARIABLE EXPENSES 

The table below shows the O&M expenses for the evacuation of the sludge until its final destination: 

Total   34,624 

FIXED EXPENSES     

Major maintenance and renewal     

total investment equipment € 0 

total investment civil € 0 

ratio equipment % 1.50% 

ratio civil % 0.50% 

Total annual cost €/year 0 

TOTAL FIXED EXPENSES     

Major maintenance and renewal €/ year 0 

VARIABLE EXPENSES    

Sludge Disposal     

Sludge     

Tonnage of dry matter to be evacuated tDM/year 285 

Dryness %DM 94% 

Tonnage of raw matter to be evacuated tRM/year 303 

Distance travelled (Ablah – Machghara quarry) km 55 

Unit cost of transport €/ tRM/km 1.44 

Total cost of transport €/year 24,013 

Processing cost €/tRM 35 

Total processing cost €/year 10,612 

Total annual cost €/year 34,624 

TOTAL VARIABLE EXPENSES    

Sludge Disposal €/year 34,624 

TOTAL €/year 34,624 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (Final)           Page 91 / 345 

 

B.2.4. SCENARIO 4 

In this scenario, the sludge considered "compliant" goes through the green process and the sludge 

considered "non-compliant" goes through the black process.  

Since the sludge output of the Ablah WWTP was considered to be “compliant” and in order to satisfy 

the requirements of the green process, no additional sludge treatment step is required in the Ablah 

WWTP. 

B.2.4.1. Design 

Storage 

Given the regulations and crop cycles observed in the Bekaa region, there are two main spreading 

periods: spring (March-April) and late summer-early autumn (August-September-October). Outside 

these periods, sludge continues to be produced and should therefore be stored. 

A storage area of 200 m², equivalent to the production of sludge during 6 months is to be 

constructed on the Ablah WWTP site.  

 

B.2.4.2. ESTIMATED CAPITAL EXPENDITURES 

The investment relative to the construction of the storage area was calculated using the typical ratio 

of 600 €/m², giving a total investment cost of 120 000 €. 

 

B.2.4.3. ESTIMATED OPERATING EXPENSES  

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 

FIXED AND VARIABLE EXPENSES 

The table below shows the O&M expenses for the evacuation of the sludge until its final destination: 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (Final)           Page 92 / 345 

 

 

Total  € 22,794 

FIXED EXPENSES     

Major maintenance and renewal     

total investment equipment € 0 

total investment civil € 120,000 

ratio equipment % 1.50% 

ratio civil % 0.50% 

Total annual cost €/year 600 

TOTAL FIXED EXPENSES     

Major maintenance and renewal €/ year 600 

TOTAL €/ year 600 

VARIABLE EXPENSES     

Sludge Disposal     

Sludge     

Tonnage of dry matter to be evacuated tDM/year 285 

Dryness %DM 94% 

Tonnage of raw matter to be evacuated tRM/year 303 

Distance travelled (Ablah – spreading area) km 30 

Unit cost of transport €/ tRM/km 1.44 

Total cost of transport €/year 13,098 

Processing cost €/tRM 30 

Total processing cost €/year 9,096 

Total annual cost €/year 22,194 

TOTAL VARIABLE EXPENSES     

Sludge Disposal €/year 22,194 

TOTAL €/year 22,194 

 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (Final)           Page 93 / 345 

C. ANNEX 

C.1. ANNEX 1: GENERAL LAYOUT OF THE STORAGE FOR SCENARIOS 1, 2 AND 4 

 

General Layout of the storage (in blue) for scenarios 1, 2 and 4 at Ablah 

 



 

Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL)Final) Page 94 / 345 

H.2. AITANIT 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 95 / 345 

A. GENERAL PRESENTATION 

The Aitanit plant is located in the West Bekaa district; it has a capacity of 35 700 PE. There is no 

extension foreseen for the treatment plant at a future horizon.  The Aitanit plant serves the following 

villages: Baaloul, El Karaoun, Aitanit, Machghara.  

A.1. EFFLUENT CHARACTERISTICS 

The origins, flow rates and pollutant loads of effluents entering the plant by 2025 and by 2040 are 

given in the table below: 

Horizon 
Effluent 

type 

Average flow 
rate plant inlet 

(m3/d) 

BOD5 
average load 

(kgBOD5/d) 

TSS average 
load (kgTSS/d) 

TKN average 
load (kg/d) 

TP average 
load (kg/d) 

2025 Household 5 000 2 142 2 499 428 71 

2040 Household 5 000 2 142 2 499 428 71 

Note: The same values were adopted for the 2025 and the 2040 horizons since no extension is 

foreseen for the Aitanit wastewater treatment plant. 

The number of population equivalent (PE) and the flow indicated for the Aitanit wastewater 

treatment plant is extracted from a USAID report (the organization that financed the construction of 

this WWTP).  The loads at the plant inlet were calculated from the typical French ratios shown in the 

table below: 

  Unit Value 

Inflow to the plant  l/pers.day 135 

BOD5 g/pers.day 60 

COD g/pers.day 120 

TSS g/pers.day 70 

TKN g/pers.day 12 

TP g/pers.day 2 

A.2. EFFLUENT TREATMENT PROCESSES 

The effluent treatment process is shown below: 

Pre-treatments Primary treatment Secondary treatment Tertiary treatment 

Coarse screening 
Fine screening 

Primary settling Trickling filters 
Clarification 

Chlorination 

A.3. SLUDGE TREATMENT PROCESSES 

The stages of treatment of the produced sewage sludge are specified in the table below: 

Thickening Digestion Dewatering Liming Drying 

 Aerobic   Drying beds 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 96 / 345 

A.4. SLUDGE OUTPUT BY PLANT 

The average sludge production indicated in kg of dry matter was calculated by applying the typical 

ratios, shown in the table below, to the incoming loads at each plant.  

Note: We chose to calculate the sludge production rather than using the values transmitted by the 

operators because the values transmitted were often unreliable since the sludge produced by the 

treatment plants is often not weighed before its evacuation to its final destination. 

  Unit Value 

BOD5 treatment efficiency % 90% 

Secondary sludge production 
Kg DM/kg BOD5 

treated 
0.9 

Primary and Secondary 
sludge production 

Kg DM/kg BOD5 
treated 

1.1 

 

The average annual production of sludge is presented in the table below: 

Horizon 

Raw sludge 
production  
(t DM/year) 

Without lime 

Volume of sludge 
to be discharged 

(m3/year) 
Without lime 

Dryness (%) 

2025 774 741 94 % 

2040 774 741 94 % 

Note: The same values were adopted for the 2025 and the 2040 horizons since no extension is 

foreseen for the Aitanit wastewater treatment plant. 

The dryness values used were confirmed by the operator of the treatment plant. 

The available information made it possible to calculate the corresponding sludge volumes using the 

densities in the table below:  

 Density (t/m³) 

Thickened sludge (5%) 1 

Sludge dewatered by belt press or 
centrifuge (18-21%) 

1 

Sludge dried at 65% 0,9 

Sludge dried at 90%  Between 0,6 & 0,8 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 97 / 345 

B. OUTLET SCENARIOS 

B.1. ASSUMPTIONS  

The following assumptions have been made for the design of the facilities in the various scenarios. 

Type of sludge: 

 We considered the sludge output of the wastewater treatment plant of Aitanit to 
be “potentially conforming to the requirements of the green process”.  

Sludge dryness assumptions:  

 Sludge dryness at the outlet of centrifugation: 25%.  

 Sludge dryness at the outlet of the belt filter press: 18%. 
 
Organic matter assumption: 

 The average value for organic matter is taken as 70% of the dry matter. 

Storage assumptions:  

 Sludge is stored in the location where it was dried. 

 Sludge is stored after drying and before spreading. Spreading is only possible for 3 
months a year. A downstream storage of 8 to 9 months is necessary before 
recovery and reuse in agriculture. 

Spreading assumptions:  

 Sludge is spread 30 km away from the place where it was stored. 

Incineration assumptions:  

 Incinerated sludge is not dried. 

 The ashes produced during sludge incineration and the FGTR (flue gas treatment 
residues) are sent to the Machghara site’s dedicated landfill. 

 The incinerator incorporates a flue gas treatment system. 

Digestion assumptions:  

 The anaerobic digestion stage producing more than 3000 m3/d of biogas entirely 
covers the thermal needs of the incinerator (if this were not the case, the 
incineration solution would not have been chosen). 

 Anaerobic digestion reduces the amount of dry matter (DM) by 30%.  

 Aerobic digestion reduces the amount of dry matter (DM) by 10%.  

 The digester is on the same site as the WWTP producing the sludge to be 
digested, in order to avoid transporting the liquid sludge, which represents large 
volumes. 

 
Sludge quantity assumption: 

 In order to obtain the quantities of sludge per year, a linearization of the 
quantities was made between 2025 and 2040. 

 
Dedicated landfill assumptions: 

 The dedicated landfill is located on the Machghara quarry and will serve as an 
outlet for all the WWTPs, if the agricultural spreading option is not retained. 

 All the sludge going to the dedicated landfill is previously dried or incinerated. 
 The estimated surface area communicated by the Litani river authority is of 

40,000 m². 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 98 / 345 

B.2. SLUDGE TREATMENT STEPS BY SCENARIO 

B.2.1. SCENARIO 1 

In this scenario, the sludge considered "compliant" goes through the green process and the sludge 

considered "non-compliant" goes through the red process.  

Since the sludge output of the Aitanit WWTP was considered to be “compliant” and in order to 

satisfy the requirements of the green process, no additional sludge treatment step is required in the 

Aitanit WWTP. 

B.2.1.1. Design 

Storage 

Given the regulations and crop cycles observed in the Bekaa region, there are two main spreading 

periods: spring (March-April) and late summer-early autumn (August-September-October). Outside 

these periods, sludge continues to be produced and should therefore be stored. 

A storage area of 400 m², equivalent to the production of sludge during 6 months is to be 

constructed on the Aitanit WWTP site.  

 

B.2.1.2. ESTIMATED CAPITAL EXPENDITURES 

The investment relative to the construction of the storage area was calculated using the typical ratio 

of 600 €/m², giving a total investment cost of 240 000 €. 

 

B.2.1.3. ESTIMATED OPERATING EXPENSES  

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 

FIXED AND VARIABLE EXPENSES 

The table below shows the O&M expenses for the evacuation of the sludge until its final destination: 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 99 / 345 

 

Total   55,477 

FIXED EXPENSES     

Major maintenance and renewal     

total investment equipment € 0 

total investment civil € 240,000 

ratio equipment % 1.50% 

ratio civil % 0.50% 

Total annual cost €/year 1,200 

TOTAL FIXED EXPENSES     

Major maintenance and renewal €/year 1,200 

TOTAL €/year 1,200 

VARIABLE EXPENSES     

Sludge Disposal     

Sludge     

Tonnage of dry matter to be evacuated tDM/year 697 

Dryness %DM 94% 

Tonnage of raw matter to be evacuated tRM/year 741 

Distance travelled (Aitanit – spreading area) km 30 

Unit cost of transport €/ tRM/km 1.44 

Total cost of transport €/year 32,032 

Processing cost €/tRM 30 

Total processing cost €/year 22,245 

Total annual cost €/year 54,277 

TOTAL VARIABLE EXPENSES     

Sludge Disposal €/year 54,277 

TOTAL €/year 54,277 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 100 / 345 

B.2.2. SCENARIO 2 

In this scenario, the sludge considered "compliant" goes through the green process and the sludge 

considered "non-compliant" goes through the black process.  

Since the sludge output of the Aitanit WWTP was considered to be “compliant” and in order to 

satisfy the requirements of the green process, no additional sludge treatment step is required in the 

Aitanit WWTP. 

B.2.2.1. Design 

Storage 

Given the regulations and crop cycles observed in the Bekaa region, there are two main spreading 

periods: spring (March-April) and late summer-early autumn (August-September-October). Outside 

these periods, sludge continues to be produced and should therefore be stored. 

A storage area of 400 m², equivalent to the production of sludge during 6 months is to be 

constructed on Aitanit WWTP site.  

 

B.2.2.2. ESTIMATED CAPITAL EXPENDITURES 

The investment relative to the construction of the storage area was calculated using the typical ratio 

of 600 €/m², giving a total investment cost of 240 000 €. 

 

B.2.2.3. ESTIMATED OPERATING EXPENSES  

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 

FIXED AND VARIABLE EXPENSES 

The table below shows the O&M expenses for the evacuation of the sludge until its final destination: 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 101 / 345 

 

Total   55,477 

FIXED EXPENSES     

Major maintenance and renewal     

total investment equipment € 0 

total investment civil € 240,000 

ratio equipment % 1.50% 

ratio civil % 0.50% 

Total annual cost €/year 1,200 

TOTAL FIXED EXPENSES     

Major maintenance and renewal €/year 1,200 

TOTAL €/year 1,200 

VARIABLE EXPENSES     

Sludge Disposal     

Sludge     

Tonnage of dry matter to be evacuated tDM/year 697 

Dryness %DM 94% 

Tonnage of raw matter to be evacuated tRM/year 741 

Distance travelled (Aitanit – spreading area) km 30 

Unit cost of transport €/ tRM/km 1.44 

Total cost of transport €/year 32,032 

Processing cost €/tRM 30 

Total processing cost €/year 22,245 

Total annual cost €/year 54,277 

TOTAL VARIABLE EXPENSES     

Sludge Disposal €/year 54,277 

TOTAL €/year 54,277 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 102 / 345 

B.2.3. SCENARIO 3 

In this scenario, the sludge considered "compliant" goes through the black process and the sludge 

considered "non-compliant" goes through the red process.  

Since the sludge output of the Aitanit WWTP was considered to be “compliant” and in order to 

satisfy the requirements of the black process, no additional sludge treatment step is required in the 

Aitanit WWTP. 

B.2.3.1. Design 

N/A 

B.2.3.2. ESTIMATED CAPITAL EXPENDITURES 

N/A 

B.2.3.3. ESTIMATED OPERATING EXPENSES 

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 

FIXED AND VARIABLE EXPENSES 

The table below shows the O&M expenses for the evacuation of the sludge until its final destination: 

Total   27,340 

FIXED EXPENSES     

Major maintenance and renewal     

total investment equipment € 0 

total investment civil € 0 

ratio equipment % 1.50% 

ratio civil % 0.50% 

Total annual cost €/year 0 

TOTAL FIXED EXPENSES     

TOTAL €/ year 0 

VARIABLE EXPENSES     

Sludge Disposal     

Tonnage of dry matter to be evacuated tDM/year 697 

Dryness %DM 94% 

Tonnage of raw matter to be evacuated tRM/year 741 

Distance travelled (Aitanit – Machghara quarry) km 1.3 

Unit cost of transport €/ tRM/km 1.44 

Total cost of transport €/year 1,388 

Processing cost €/tRM 35 

Total processing cost €/year 25,952 

Total annual cost €/year 27,340 

TOTAL VARIABLE EXPENSES     

Sludge Disposal €/year 27,340 

TOTAL €/year 27,340 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 103 / 345 

B.2.4. SCENARIO 4 

In this scenario, the sludge considered "compliant" goes through the green process and the sludge 

considered "non-compliant" goes through the black process.  

Since the sludge output of the Aitanit WWTP was considered to be “compliant” and in order to 

satisfy the requirements of the green process, no additional sludge treatment step is required in the 

Aitanit WWTP. 

B.2.4.1. Design 

Storage 

Given the regulations and crop cycles observed in the Bekaa region, there are two main spreading 

periods: spring (March-April) and late summer-early autumn (August-September-October). Outside 

these periods, sludge continues to be produced and should therefore be stored. 

A storage area of 400 m², equivalent to the production of sludge during 6 months is to be 

constructed on Aitanit WWTP site.  

 

B.2.4.2. ESTIMATED CAPITAL EXPENDITURES 

The investment relative to the construction of the storage area was calculated using the typical ratio 

of 600 €/m², giving a total investment cost of 240 000 €. 

 

B.2.4.3. ESTIMATED OPERATING EXPENSES  

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 

FIXED AND VARIABLE EXPENSES 

The table below shows the O&M expenses for the evacuation of the sludge until its final destination: 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 104 / 345 

 

Total   55,477 

FIXED EXPENSES     

Major maintenance and renewal     

total investment equipment € 0 

total investment civil € 240,000 

ratio equipment % 1.50% 

ratio civil % 0.50% 

Total annual cost €/year 1,200 

TOTAL FIXED EXPENSES     

Major maintenance and renewal €/year 1,200 

TOTAL €/year 1,200 

VARIABLE EXPENSES     

Sludge Disposal     

Sludge     

Tonnage of dry matter to be evacuated tDM/year 697 

Dryness %DM 94% 

Tonnage of raw matter to be evacuated tRM/year 741 

Distance travelled (Aitanit – spreading area) km 30 

Unit cost of transport €/ tRM/km 1.44 

Total cost of transport €/year 32,032 

Processing cost €/tRM 30 

Total processing cost €/year 22,245 

Total annual cost €/year 54,277 

TOTAL VARIABLE EXPENSES     

Sludge Disposal €/year 54,277 

TOTAL €/year 54,277 

 

  



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 105 / 345 

C. ANNEX 

C.1. ANNEX 1: GENERAL LAYOUT OF THE STORAGE FOR SCENARIOS 1, 2 AND 4 

 

General Layout of the storage (in blue) for scenarios 1, 2 and 4 at Aitanit 

 



 

Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL)Final) Page 106 / 345 

H.3. EAST ZAHLE 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 107 / 345 

A. GENERAL PRESENTATION 

The East Zahlé treatment plant is under study; its capacity at the 2035 horizon is of 167,000 PE. The 

plant will serve the following cities and villages: Kfar Zabad, Ain Kfar Zabad, Delhamiye, Terbol, 

Qoussaya, Deir el Ghazal, Raait, Haouch Hala, Rayaq, Hoshmosh, Tell Aamara, Massa, Nasriye, 

Haouch el Ghanam, Ali El Nahri, Haret el Fikani, and El Faaour. 

An extension of the treatment plant is foreseen at a future horizon, the capacity of the plant will 

reach 222,000 PE. 

A.1. EFFLUENT CHARACTERISTICS 

The origins, flow rates and pollutant loads of effluents entering the plant by 2025 and by 2040 are 

given in the table below:  

Horizon Effluent type 
Average flow 

rate plant 
inlet (m3/d) 

BOD5 
average 

load 
(kgBOD5/d) 

TSS average 
load 

(kgTSS/d) 

TKN 
average 

load (kg/d) 

TP average 
load (kg/d) 

2025 
 
 

 
     

2040 
Household  
+ agri-food 
industries 

15 680 6 496 8 168 1 128 224 

Note: We considered that no sludge will be generated at the 2025 horizon and that the treatment 

plant will start producing sludge at the 2040 horizon.  

The data was transmitted by the Consultant in charge of the feasibility study of the treatment plant. 

A.2. EFFLUENT TREATMENT PROCESSES 

The effluent treatment process is shown below: 

Pre-treatments Primary treatment Secondary treatment Tertiary treatment 

Coarse screening 
Fine screening 
Grit and grease removal 

Settling Anaerobic tank 
Anoxic tank 
Aerobic tank 
Settling 

Chlorination 

Note: The effluent treatment process is identical for both 2025 and 2040 horizons. 

A.3. SLUDGE TREATMENT PROCESSES 

The stages of treatment of the sewage sludge produced by the plant are specified below: 

Thickening Digestion Dewatering Liming Drying 

X Aerobic Belt filter press  

Emergency option: 
Drying beds in case 
of filter press 
shutdown 

Note: The sludge treatment process is identical for both 2025 and 2040 horizons. 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 108 / 345 

A.4. SLUDGE OUTPUT BY PLANT  

The average sludge production indicated in kg of dry matter was calculated by applying the typical 

ratios, shown in the table below, to the incoming loads at each plant.  

Note: We chose to calculate the sludge production rather than using the values transmitted by the 

operators because the values transmitted were often unreliable since the sludge produced by the 

treatment plants is often not weighed before its evacuation to its final destination. 

 

  Unit Value 

BOD5 treatment efficiency % 90% 

Secondary sludge production 
Kg DM/kg BOD5 

treated 
0.9 

Primary and Secondary 
sludge production 

Kg DM/kg BOD5 
treated 

1.1 

The average annual production of sludge by 2040 is presented in the table below: 

Horizon 

Raw sludge 
production  
(t DM/year) 

Without lime 

Volume of sludge 
to be discharged 

(m3/year) 
Without lime 

Dryness (%) 

2025    

2040 3 252 3 903 75 % 

The dryness values used were taken from the design report submitted by the Consultant in charge of 

the preparation of the design, construction supervision and O&M supervision. 

The available information made it possible to calculate the corresponding sludge volumes using the 

densities in the table below:  

 Density (t/m³) 

Thickened sludge (5%) 1 

Sludge dewatered by belt press or 
centrifuge (18-21%) 

1 

Sludge dried at 65% 0,9 

Sludge dried at 90%  Between 0,6 & 0,8 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 109 / 345 

B. OUTLET SCENARIOS 

B.1. ASSUMPTIONS 

The following assumptions have been made for the design of the facilities in the various scenarios. 

Type of sludge: 

 We considered the sludge output of the wastewater treatment plant of East Zahlé 
to be “potentially conforming to the requirements of the green process”.  

Sludge dryness assumptions:  

 Sludge dryness at the outlet of centrifugation: 20%.  

 Sludge dryness at the outlet of the belt filter press: 18%. 
 
Organic matter assumption: 

 The average value for organic matter is taken as 70% of the dry matter. 

Storage assumptions:  

 Sludge is stored in the location where it was dried. 

 Sludge is stored after drying and before spreading. Spreading is only possible for 3 
months a year. A downstream storage of 8 to 9 months is necessary before 
recovery and reuse in agriculture. 

Spreading assumption:  

 Sludge is spread 30 km away from the place where it was stored. 

Incineration assumptions:  

 Incinerated sludge is not dried. 

 The ashes produced during sludge incineration and the FGTR (flue gas treatment 
residues) are sent to the Machghara site’s dedicated landfill. 

 The incinerator incorporates a flue gas treatment system. 

Digestion assumptions:  

 The anaerobic digestion stage producing more than 3000 m3/d of biogas entirely 
covers the thermal needs of the incinerator (if this were not the case, the 
incineration solution would not have been chosen). 

 Anaerobic digestion reduces the amount of dry matter (DM) by 30%.  

 Aerobic digestion reduces the amount of dry matter (DM) by 10%.  

 The digester is on the same site as the WWTP producing the sludge to be 
digested, in order to avoid transporting the liquid sludge volumes. 

 
Sludge quantity assumption: 

 In order to obtain the quantities of sludge per year, a linearization of the 
quantities was made between 2025 and 2040. 

 
Dedicated landfill assumptions: 

 The dedicated landfill is located on the Machghara quarry and will serve as an 
outlet for all the WWTPs, if the agricultural spreading option is not retained. The 
estimated surface area communicated by the Litani river authority is of 40,000 m². 

 All the sludge going to the dedicated landfill is previously dried or incinerated. 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 110 / 345 

B.2. SLUDGE TREATMENT STEPS BY SCENARIO 

B.2.1. SCENARIO 1 

In this scenario, the sludge considered "compliant" goes through the green process and the sludge 

considered "non-compliant" goes through the red process.  

Since the sludge output of the East Zahlé WWTP was considered to be “compliant” and in order to 

satisfy the requirements of the green process, it is necessary to implement the following sludge 

treatment steps for the East Zahlé WWTP. 

Digestion Dewatering Liming Drying Incineration 

Aerobic Belt filter press  Replacement of 
planned drying 
beds with solar 
drying at East 

Zahlé 

 

B.2.1.1. DESIGN 

Aerobic digestion 

In scenario 1, we propose to keep the aerobic digestion foreseen in the detailed design of the East 

Zahlé wastewater treatment plant and cancelling the planned liming system. 

Belt press filter 

In scenario 1, we propose to keep the dewatering process foreseen in the detailed design of the East 

Zahlé wastewater treatment plant. 

Solar Drying 

The sludge output of the East Zahlé WWTP will be dried in solar dryers constructed on the site of the 
treatment plant.  
The total quantity of sludge produced by this plant is equal to 8.02 TDM/d with an average dryness of 
18%. At the outlet of the solar dryers, the objective is to produce sludge with a dryness of 65% ± 5%.  
By taking into consideration those parameters, the quantity of water to be evaporated was 
calculated to be of 32 m³/d. 
The local weather conditions were taken into account when designing the solar dryers. The ratio for 
the annual water evaporation rate was calculated and is equal to 2930 kg ew/m².year. 
The solar drying area was calculated: 4,050 m². 
 
Note: the calculation note for the design of the solar dryers is in annex 1. 
 
For information on operating principle and performance cf. Section D.3 above. 

Storage 

Given the regulations and crop cycles observed in the Bekaa region, there are two main spreading 

periods: spring (March-April) and late summer-early autumn (August-September-October). Outside 

these periods, sludge continues to be produced and should therefore be stored. 

A storage area of 1,900 m², equivalent to the production of sludge during 6 months is to be 

constructed on the East Zahlé WWTP site.  



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 111 / 345 

B.2.1.2. ESTIMATED CAPITAL EXPENDITURES 

Solar Drying 

The cost of the construction of the solar dryer is shown in the table below: 

INVESTMENT 2040 East Zahle

Coordinates 33.778932N, 35.960125E 

Included WWTP

Quantity of sludge to dry t DM/d 8.02

Dryer surface area m² 4,050

Civil works M€ 1.4

Equipment M€ 2.3

Total M€ 3.7  

Since the East Zahlé treatment plant is still under study, the cost of the solar dryers can be included 

in the construction cost of the treatment plant. 

Storage 

The investment relative to the construction of the storage area was calculated using the typical ratio 

of 600 €/m², giving a total investment cost of 1,140,000 €. 

Since the East Zahlé treatment plant is still under study, the cost of the storage area can be included 

in the construction cost of the treatment plant. 

 

B.2.1.3. ESTIMATED OPERATING EXPENSES  

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 

FIXED AND VARIABLE EXPENSES 

The table below shows the O&M expenses for the evacuation of the sludge until its final destination: 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 112 / 345 

 

Total   358,280 

FIXED EXPENSES     

Major maintenance and renewal     

total investment equipment € 1,137,500 

total investment civil € 1,513,750 

ratio equipment % 1.50% 

ratio civil % 0.50% 

Total annual cost €/year 24,631 

TOTAL FIXED EXPENSES     

Major maintenance and renewal €/year 24,631 
[...]
mai 7,014 6032 11.17 45 346

juin 7,926 6816 12.62 51 379

juillet 7,639 6570 12.17 49 377

août 6,917 5948 11.02 45 341

septembre 5,716 4915 9.10 37 273

octobre 4,228 3636 6.73 27 209

novembre 2,977 2561 4.74 19 142

décembre 2,257 1941 3.60 15 111

total 5,043 51928 96.16 389 2930.19 kg/m².an

Wh > kCal 0.86

evaporation 540 kCal /kg H20

Surface serres 4,050 m²

evaporation

Kg H20 1

kWh 0.628

kJ 2260.87

kCal 540

0

50

100

150

200

250

300

350

400

Evaporation (mm/m².mois)

 

 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 126 / 345 

Séchage solaire des Boues d'épuration

Données entrée East Zahle 2040 Objectif Sortie Quantité d'eau à éliminer

QB/MS 8.02 t MS/j

Siccité 18 % Siccité moyenne annuelle65%

Masse Volumique des boues 1.0 t/m3 inter. Variat ± 5%

Qevap 32                    m3/j

Qbe (boues humides) 44.6                 t/j QBs 12 t/j

QH2Oe (eau des boues) 36.5                 t/j QH2Os 4 t/j R évaporation 100 %

Evaporation

Janvier Février Mars Avril Mai Juin Juillet Août Septembre Octobre Novembre Décembre

nbr jours /  mois 31 28 31 30 31 30 31 31 30 31 30 31

mm/mois/m² 121 146 221 264 346 379 377 341 273 209 142 111

m3/j/Ha 16 21 29 36 45 51 49 45 37 27 19 15

Surface unitaire d'une serre 450 m2 coefficient évap

Nombre de serres nécessaires 9 2930 kg ee/m².an

Surface utile nécessaire 0.405 ha

Evaluation de la production des boues (tMS)

Janvier Février Mars Avril Mai Juin Juillet Août Septembre Octobre Novembre Décembre

Flux de boues (T MS/j) 8.0 8.0 8.0 8.0 8.0 8.0 8.0 8.0 8.0 8.0 8.0 8.0

Siccité initiale 18% 18% 18% 18% 18% 18% 18% 18% 18% 18% 18% 18%

Objectif de siccité 65% 65% 65% 65% 65% 65% 65% 65% 65% 65% 65% 65%

Quantité d'eau à évaporer (m3/j) 32 32 32 32 32 32 32 32 32 32 32 32

QH2O évap (m3/j) 16 21 29 36 45 51 49 45 37 27 19 15

Qbe traitable à (tMS/j) 4 5 7 9 11 13 12 11 9 7 5 4

Si fonctionnement à 8 t MS/j toute l'année

Qbe non traitée(tMS/j) 4 3 1 0 0 0 0 0 0 1 3 4

Qbe non traitée(tMS/j) cumulable 4 3 1 -1 -3 -5 -4 -3 -1 1 3 4

Stock Boues non traitées (tMS/j) 4 7 8 7 4 0 0 0 0 1 4 9

Evaluation mensuelle de la production des boues (tMS)

Qbe du mois traitable à 65% (tMS) 122 147 222 266 349 382 380 344 275 210 143 112

Qbe non traitée du mois(tMS) 127 78 26 0 0 0 0 0 0 38 97 136

Qbe cumulable non traitée du mois(tMS) 127 78 26 -25 -100 -141 -132 -96 -35 38 97 136

Stock cummulé (tMS) 127 204 231 205 105 0 0 0 0 38 135 272

Volume annuel des boues à traiter à 18% 16,263            m3 Production journalière 45 m3

Hauteur de la production annuelle stockée 4.0                   m/an Hauteur journalière du lit de boues 10 cm

Hauteur des boues dans la serre 0.30                 m Remplissage de la première serre 3.0 j

Période de rotation moyenne 27                    Jours Rotation de remplissage des serres 27 j

Quantité maximale stockée des boues brutesà 18% 2,790              m3 11,759 m3/an à évaporer

Période maximale de Stockage de la production 62.6                 Jours 11,867 m3/an évaporable



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 127 / 345 

C.2. ANNEX 2: CALCULATION NOTE SOLAR DRYER SCENARIOS 2 & 4 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 128 / 345 

Évaporation janvier fevrier mars avril mai juin juillet août septembre octobre novembre décembre

mm/mois.m² 121 146 221 264 346 379 377 341 273 209 142 111

m³/j 9.75 13.01 17.79 21.99 27.93 31.56 30.42 27.54 22.76 16.84 11.85 8.99

EAST ZAHLE

Irradiation Eau évaporée

Wh/m².j kCal/m².j kH2O/m².j t H2O/j kg/mois.m²

janvier 2,449 2106.2948 3.90 10 121

fevrier 3,267 2809 5.20 13 146

mars 4,467 3842 7.11 18 221

avril 5,524 4751 8.80 22 264

mai 7,014 6032 11.17 28 346

juin 7,926 6816 12.62 32 379

juillet 7,639 6570 12.17 30 377

août 6,917 5948 11.02 28 341

septembre 5,716 4915 9.10 23 273

octobre 4,228 3636 6.73 17 209

novembre 2,977 2561 4.74 12 142

décembre 2,257 1941 3.60 9 111

total 5,043 51928 96.16 240 2930.19 kg/m².an

Wh > kCal 0.86

evaporation 540 kCal /kg H20

Surface serres 2,500 m²

evaporation

Kg H20 1

kWh 0.628

kJ 2260.87

kCal > kg H2O 540

0

50

100

150

200

250

300

350

400

Evaporation (mm/m².mois)

 

 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 129 / 345 

Séchage solaire des Boues d'épuration

Données entrée East Zahle 2040 Objectif Sortie Quantité d'eau à éliminer

QB/MS 8.02 t MS/j

Siccité 25 % Siccité moyenne annuelle65%

Masse Volumique des boues 1.0 t/m3 inter. Variat ± 5%

Qevap 20                    m3/j

Qbe (boues humides) 32.1                 t/j QBs 12 t/j

QH2Oe (eau des boues) 24.1                 t/j QH2Os 4 t/j R évaporation 100 %

Evaporation

Janvier Février Mars Avril Mai Juin Juillet Août Septembre Octobre Novembre Décembre

nbr jours /  mois 31 28 31 30 31 30 31 31 30 31 30 31

mm/mois/m² 121 146 221 264 346 379 377 341 273 209 142 111

m3/j 10 13 18 22 28 32 30 28 23 17 12 9

Surface unitaire d'une serre 500 m2 coefficient évap

Nombre de serres nécessaires 5 2930 kg ee/m².an

Surface utile nécessaire 0.250 ha

Evaluation de la production des boues (tMS)

Janvier Février Mars Avril Mai Juin Juillet Août Septembre Octobre Novembre Décembre

Flux de boues (T MS/j) 8.0 8.0 8.0 8.0 8.0 8.0 8.0 8.0 8.0 8.0 8.0 8.0

Siccité initiale 25% 25% 25% 25% 25% 25% 25% 25% 25% 25% 25% 25%

Objectif de siccité 65% 65% 65% 65% 65% 65% 65% 65% 65% 65% 65% 65%

Quantité d'eau à évaporer (m3/j) 20 20 20 20 20 20 20 20 20 20 20 20

QH2O évap (m3/j) 10 13 18 22 28 32 30 28 23 17 12 9

Qbe traitable à (tMS/j) 4 5 7 9 11 13 12 11 9 7 5 4

Si fonctionnement à 8 t MS/j toute l'année

Qbe non traitée(tMS/j) 4 3 1 0 0 0 0 0 0 1 3 4

Qbe non traitée(tMS/j) cumulable 4 3 1 -1 -3 -5 -4 -3 -1 1 3 4

Stock Boues non traitées (tMS/j) 4 7 8 7 3 0 0 0 0 1 4 9

Evaluation mensuelle de la production des boues (tMS)

Qbe du mois traitable à 65% (tMS) 123 148 224 268 352 385 383 347 277 212 144 113

Qbe non traitée du mois(tMS) 126 77 25 0 0 0 0 0 0 37 96 135

Qbe cumulable non traitée du mois(tMS) 126 77 25 -27 -103 -144 -134 -98 -37 37 96 135

Stock cummulé (tMS) 126 202 227 200 97 0 0 0 0 37 133 268

Volume annuel des boues à traiter à 25% 11,709            m3 Production journalière 32 m3

Hauteur de la production annuelle stockée 4.7                   m/an Hauteur journalière du lit de boues 6 cm

Hauteur des boues dans la serre 0.30                 m Remplissage de la première serre 4.7 j

Période de rotation moyenne 23                    Jours Rotation de remplissage des serres 23 j

Quantité maximale stockée des boues brutes à 25% 1,981              m3 7,206 m3/an à évaporer

Période maximale de Stockage de la production 61.7                 Jours 7,325 m3/an évaporable

 



 

Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL)Final) Page 130 / 345 

H.4. EL LABOUE 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 131 / 345 

A. GENERAL PRESENTATION 

The El Laboue wastewater treatment plant is under study. It will be located in the Baalbek district; its 

capacity at the 2035 horizon will be of 72,000 PE.  

An extension of the treatment plant is foreseen for the 2045 horizon, the capacity of the plant will 

reach 79,000 PE. 

A.1. EFFLUENT CHARACTERISTICS 

The origins, flow rates and pollutant loads of effluents entering the plant by 2025 and by 2040 are 

given in the table below:  

Horizon Effluent type 
Average flow 

rate plant 
inlet (m3/d) 

BOD5 
average 

load 
(kgBOD5/d) 

TSS average 
load 

(kgTSS/d) 

TKN 
average 

load (kg/d) 

TP average 
load (kg/d) 

2025 
 
 
 

     

2040 
Household  
+ various 
industries 

10 635 3 730 7 530 948 158 

Note: We considered that no sludge will be generated at the 2025 horizon and that the treatment 

plant will start producing sludge at the 2040 horizon.  

The data were transmitted by the Consultant in charge of the preliminary design of the treatment 

plant. 

A.2. EFFLUENT TREATMENT PROCESSES 

The effluent treatment process is shown below: 

Pre-treatments Primary treatment Secondary treatment Tertiary treatment 

Coarse screening 
Fine screening 
Grit and grease removal 

 Aeration tank 
Clarification 

Chlorination 
Optional: disk filters and 
UV disinfection  

A.3. SLUDGE TREATMENT PROCESSES 

The stages of treatment of the sewage sludge produced by the plant are specified below: 

Thickening Digestion Dewatering Liming Drying 

 
Anaerobic 
(optional) 

Belt filter press   



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 132 / 345 

A.4. SLUDGE OUTPUT BY PLANT  

The average sludge production indicated in kg of dry matter was calculated by applying the typical 

ratios, shown in the table below, to the incoming loads at each plant.  

Note: We chose to calculate the sludge production rather than using the values transmitted by the 

operators because the values transmitted were often unreliable since the sludge produced by the 

treatment plants is often not weighed before its evacuation to its final destination. 

 

  Unit Value 

BOD5 treatment efficiency % 90% 

Secondary sludge production 
Kg DM/kg BOD5 

treated 
0.9 

Primary and Secondary 
sludge production 

Kg DM/kg BOD5 
treated 

1.1 

The average annual production of sludge by 2040 horizon is presented in the table below: 

Horizon 

Raw sludge 
production  
(t DM/year) 

Without lime 

Volume of sludge 
to be discharged 

(m3/year) 
Without lime 

Dryness (%) 

2025    

2040 1 103 5 514 18 % 

Note: We considered that no sludge will be generated at the 2025 horizon and that the treatment 

plant will start producing sludge at the 2040 horizon. 

The dryness values used were taken from the design report submitted by the Consultant in charge of 

the preparation of the tender documents. 

The available information made it possible to calculate the corresponding sludge volumes using the 

densities in the table below:  

 Density (t/m³) 

Thickened sludge (5%) 1 

Sludge dewatered by belt press or 
centrifuge (18-21%) 

1 

Sludge dried at 65% 0,9 

Sludge dried at 90%  Between 0,6 & 0,8 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 133 / 345 

B. OUTLET SCENARIOS 

B.1. ASSUMPTIONS 

The following assumptions have been made for the design of the facilities in the various scenarios. 

Type of sludge: 

 We considered the sludge output of the wastewater treatment plant of El Laboue 
to be “Potentially polluted sludge” because of the connected industries.  

Sludge dryness assumptions:  

 Sludge dryness at the outlet of centrifugation: 25%.  

 Sludge dryness at the outlet of the belt filter press: 18%. 
 
Organic matter assumption: 

 The average value for organic matter is taken as 70% of the dry matter. 

Storage assumptions:  

 Sludge is stored in the location where it was dried. 

 Sludge is stored after drying and before spreading. Spreading is only possible for 3 
months a year. A downstream storage of 8 to 9 months is necessary before 
recovery and reuse in agriculture. 

Spreading assumption:  

 Sludge is spread 30 km away from the place where it was stored. 

Incineration assumptions:  

 Incinerated sludge is not dried. 

 The ashes produced during sludge incineration and the FGTR (flue gas treatment 
residues) are sent to the Machghara site’s dedicated landfill. 

 The incinerator incorporates a flue gas treatment system. 

Digestion assumptions:  

 The anaerobic digestion stage producing more than 3000 m3/d of biogas entirely 
covers the thermal needs of the incinerator (if this were not the case, the 
incineration solution would not have been chosen). 

 Anaerobic digestion reduces the amount of dry matter (DM) by 30%.  

 Aerobic digestion reduces the amount of dry matter (DM) by 10%.  

 The digester is on the same site as the WWTP producing the sludge to be 
digested, in order to avoid transporting the liquid sludge volumes. 

 
Sludge quantity assumption: 

 In order to obtain the quantities of sludge per year, a linearization of the 
quantities was made between 2025 and 2040. 

 
Dedicated landfill assumptions: 

 The dedicated landfill is located on the Machghara site and will serve as an outlet 
for all the WWTPs, if the agricultural spreading option is not retained. The 
estimated surface area communicated by the Litani river authority is of 40,000 m². 

 All the sludge going to the dedicated landfill is previously dried or incinerated. 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 134 / 345 

B.2. SLUDGE TREATMENT STEPS BY SCENARIO 

B.2.1. SCENARIO 1 

In this scenario, the sludge considered "compliant" goes through the green process and the sludge 

considered "non-compliant" goes through the red process.  

Since the sludge output of the El Laboue WWTP was considered to be “non-compliant” and in order 

to satisfy the requirements of the red process, it is necessary to implement the following sludge 

treatment steps for the El Laboue WWTP. 

Digestion Dewatering Liming Drying Incineration 

Cancellation of 
planned 

anaerobic and 
replacement by 

aerobic 

Cancellation of 
planned belt 

filter press and 
replacement by 
centrifugation 

  Incineration in 
the Zahlé WWTP 

B.2.1.1. DESIGN 

Aerobic Digestion 

We propose to replace the planned anaerobic digestion foreseen in the design of the El Laboue 

wastewater treatment plant with an aerobic digestion. 

The minimum volume of the digester is calculated from the volume of the excess sludge of the 

clarifier per year and by considering a hydraulic retention time of 15 days in the digester. The volume 

of the El Laboue aerobic digester is of 650 m³.  

For information on operating principle and performance cf. Section D.1.1 above. 

Centrifuges 

In order to increase the LHV of the sludge to be incinerated and to reach an energy balance between 

digestion and incineration, it is necessary to replace the filter press by centrifuges in the El Laboue 

WWTP before incineration. The objective is to produce sludge with a minimum dryness of 25%. 

The design of a centrifuge depends on two factors: the feed rate in m3/h and the mass flow rate in kg 

of DM/h.  Taking into consideration a 10% reduction in the OM content of digested sludge and a 

dryness of 2.5% at the outlet of the digester, we propose to install 2 centrifuges of 180 kgDM/h, with 

the following operating conditions: 5 days/week and 16 h/day. 

The calculation note for the design of the centrifuges is summarized in the table below: 

El Laboue

Digestion Aerobic

Sludge to be dewatered t DM/d 3.82

Dryness % 2.5

Volume m³/d 153

Operation time h/d 16

Hourly volume m³/h 10

Hourly mass kg DM/h 239

Type of centrifuge D 3 L C 30 B HP

Number u 2

Unit capacity kg DM/h 180  

For information on operating principle and performance cf. Section D.2.1 above. 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 135 / 345 

B.2.1.2. ESTIMATED CAPITAL EXPENDITURES 

Centrifuges 

The investment cost of the centrifuges is detailed in the table below: 

Unit cost

INVESTMENT 2040 El Laboue € HT

Type of centrifuge D 3 L C 30 B HP D 3 L C 30 B HP 75000

Number u 2 Peripheral equiment (per machine) 10000

Unit capacity kg DM/h 180 Sea-worthy packing and transport (per machine) 1200

Commissioning (par machine) 3000

€ Set of recommended spare parts 800

Civil works (2 stories bldg) 1,500 €/m² 180,000 Sludge pump 0-15 m³/h 3500

Equipment (with add %) 30% 262,210 Polymer preparation unit + dosing pumps 12000

Installation (% of EQ price) 20% 52,442

Electricity (% of EQ price) 15% 39,332

Total (in EURO) 534,000  

Since the El Laboue treatment plant is still under study, the cost of the centrifuges can be included in 

the construction cost of the treatment plant. 

 

B.2.1.3. ESTIMATED OPERATING EXPENSES  

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 
[...]
Installation (% of EQ price) 20% 52,442

Electricity (% of EQ price) 15% 39,332

Total (in EURO) 534,000  

Since the El Laboue treatment plant is still under study, the cost of the centrifuges can be included in 

the construction cost of the treatment plant. 

 

B.2.3.3. ESTIMATED OPERATING EXPENSES  

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 

FIXED AND VARIABLE EXPENSES 

The table below shows the O&M expenses for the evacuation of the sludge until its final destination: 

Total   436,452 

FIXED EXPENSES     

Major maintenance and renewal     

Total investment equipment € 353,984 

total investment civil € 180,000 

ratio equipment % 1.50% 

ratio civil % 0.50% 

Total annual cost €/year 6,210 

TOTAL FIXED EXPENSES     

Major maintenance and renewal €/year 6,210 

TOTAL €/year 6,210 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 141 / 345 

 

VARIABLE EXPENSES     

Regeants consumption     

Polymer     

Sludge tonnage tDM/year 992 

Polymer rate kg/tDM 12 

Total polymer consumption t/year 12 

Unit cost of pure polymer €/t 2,500 

Total annual cost €/year 29,760 

Electrical consumption     

Dewatering     

Sludge tonnage tDM/year 992 

Consumption ratio kWhe/tDM 100 

Electricity consumption kWhe/year 99,200 

Miscellaneous     

Electricity consumption kWhe/year 50,000 

Total electrical consumption     

Total consumption kWhe/year 149,200 

Unit cost €/kWhe 0.08 

Total annual cost €/year 11,936 

Sludge Disposal     

Sludge     

Tonnage of dry matter to be evacuated tDM/year 992 

Dryness %DM 25% 

Tonnage of raw matter to be evacuated tRM/year 3,968 

Distance travelled (El Laboue – Zahlé) km 68 

Unit cost of transport €/ tRM/km 1.44 

Total cost of transport €/year 388,547 

Processing cost €/tRM 0 

Total processing cost €/year 0 

Total annual cost €/year 388,547 

TOTAL VARIABLE EXPENSES     

Reagents consumption €/year 29,760 

Electrical consumption €/year 11,936 

Sludge disposal €/year 388,547 

TOTAL €/year 430,243 

 

Since the El Laboue treatment plant is still under study, the cost of the additional centrifuges O&M 

can be included in the O&M cost of the treatment plant. 

 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 142 / 345 

B.2.4. SCENARIO 4 

In this scenario, the sludge considered "compliant" and the sludge considered "non-compliant" goes 

through the black process.  

Since the sludge output of the El Laboue WWTP was considered to be “non-compliant” and in order 

to satisfy the requirements of the black process, it is necessary to implement the following sludge 

treatment steps for the El Laboue WWTP. 

Digestion Dewatering Liming Drying Incineration 

Cancellation of 
planned 

anaerobic and 
replacement by 

aerobic 

Cancellation of 
planned belt 

filter press and 
replacement by 
centrifugation 

 Solar drying at 
the El Laboue 

WWTP 

 

B.2.4.1. DESIGN 

Aerobic Digestion 

We propose to replace the planned anaerobic digestion foreseen in the design of the El Laboue 

wastewater treatment plant with an aerobic digestion. 

The minimum volume of the digester is calculated from the volume of the excess sludge of the 

clarifier per year and by considering a hydraulic retention time of 15 days in the digester. The volume 

of the El Laboue aerobic digester is of 650 m³.  

For information on operating principle and performance cf. Section D.1.1 above. 

Centrifuges 

In order to reduce the area of the solar dryer, we propose to replace the filter press by centrifuges in 
the El Laboue WWTP. The objective is to produce sludge with a minimum dryness of 25%. 
 
The design of a centrifuge depends on 2 factors: the feed rate in m3/h and the mass flow rate in kg of 
DM/h. Taking into consideration a 10% reduction in the OM content of digested sludge and a dryness 
of 2.5% at the outlet of the digester, we suggest the installation of 2 centrifuges of 180 kgDM/h, 
with the following operating conditions: 5 days/week and 16 h/day. 
 
The calculation note for the design of the centrifuges is summarized in the table below: 

El Laboue

Digestion Aerobic

Sludge to be dewatered t DM/d 3.82

Dryness % 2.5

Volume m³/d 153

Operation time h/d 16

Hourly volume m³/h 10

Hourly mass kg DM/h 239

Type of centrifuge D 3 L C 30 B HP

Number u 2

Unit capacity kg DM/h 180  

For information on operating principle and performance cf. Section D.2.1 above. 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 143 / 345 

Solar Drying 

The sludge output of the El Laboue WWTP will be dried in solar dryers constructed on the site of the 
treatment plant.  
The total quantity of sludge produced by this plant is equal to 2.72 TDM/d with an average dryness of 
25%. At the outlet of the solar dryers, the objective is to produce sludge with a dryness of 65% ± 5%.  
By taking into consideration those parameters, the quantity of water to be evaporated was 
calculated to be of 7 m³/d. 
The local weather conditions were taken into account when designing the solar dryers. The ratio for 
the annual water evaporation rate was calculated and is equal to 2930 kg ew/m².year. 
The solar drying area was calculated: 1,610 m². 

Note: the calculation note for the design of the solar dryers is in annex 1.  

For information on operating principle and performance cf. Section D.3 above. 

 

B.2.4.2. ESTIMATED CAPITAL EXPENDITURES 

Centrifuges 

The investment cost of the centrifuges is detailed in the table below: 

Unit cost

INVESTMENT 2040 El Laboue € HT

Type of centrifuge D 3 L C 30 B HP D 3 L C 30 B HP 75000

Number u 2 Peripheral equiment (per machine) 10000

Unit capacity kg DM/h 180 Sea-worthy packing and transport (per machine) 1200

Commissioning (par machine) 3000

€ Set of recommended spare parts 800

Civil works (2 stories bldg) 1,500 €/m² 180,000 Sludge pump 0-15 m³/h 3500

Equipment (with add %) 30% 262,210 Polymer preparation unit + dosing pumps 12000

Installation (% of EQ price) 20% 52,442

Electricity (% of EQ price) 15% 39,332

Total (in EURO) 534,000  

Since the El Laboue treatment plant is still under study, the cost of the centrifuges can be included in 

the construction cost of the treatment plant. 

Solar Drying 

The cost of the construction of the solar dryer is shown in the table below: 

INVESTMENT 2040 Laboue

Coordinates

Quantity of sludge to dry t DM/d 2.72

Dryer surface area m² 850

Civil works M€ 0.3

Equipment M€ 0.5

Total M€ 0.8

 34°12'6.78"N,  36°20'29.98"E

 

Since the El Laboue treatment plant is still under study, the cost of the solar dryers can be included in 

the construction cost of the treatment plant. 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 144 / 345 

B.2.4.3. ESTIMATED OPERATING EXPENSES  

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 

FIXED AND VARIABLE EXPENSES 

The table below shows the O&M expenses for the evacuation of the sludge until its final destination: 

Total   340,750 

FIXED EXPENSES     

Major maintenance and renewal     

Total investment equipment € 837,317 

total investment civil € 463,333 

ratio equipment % 1.50% 

ratio civil % 0.50% 

Total annual cost €/year 14,876 

TOTAL FIXED EXPENSES     

Major maintenance and renewal €/year 14,876 

TOTAL €/year 14,876 

VARIABLE EXPENSES     

Reagent consumption     

Polymer     

Sludge tonnage tDM/year 992 

Polymer rate kg/tDM 12 

Total polymer consumption t/year 12 

Unit cost of pure polymer €/t 2,500 

Total annual cost €/ year 29,760 

Electrical consumption     

Dewatering     

Sludge tonnage tDM/year 992 

Consumption ratio kWhe/tDM 100 

Electricity consumption kWhe/year 99,200 

Solar drying     

Sludge tonnage  tDM/year 992 

Consumption ratio kWhe/tDM 0.1 

Electricity consumption kWhe/year 99 

Miscellaneous     

Electricity consumption kWhe/year 50,000 

Total electrical consumption     

Total consumption kWhe/year 149,299 

Unit cost €/kWhe 0.08 

Total annual cost €/year 11,944 

Sludge Disposal     

Sludge     



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 145 / 345 

Tonnage of dry matter to be evacuated tDM/year 992 

Dryness %DM 25% 

Tonnage of raw matter to be evacuated tRM/year 3,968 

Distance travelled (El Laboue – Machghara quarry) km 105 

Unit cost of transport €/ tRM/km 1.44 

Total cost of transport €/year 230,754 

Processing cost €/tRM 35 

Total processing cost €/year 53,415 

Total annual cost €/year 284,170 

TOTAL VARIABLE EXPENSES     

Reagents consumption €/year 29,760 

Electrical consumption €/year 11,944 

Sludge disposal €/year 284,170 

TOTAL €/year 325,874 

Since the El Laboue treatment plant is still under study, the cost of the additional centrifuges and 

solar dryers O&M can be included in the O&M cost of the treatment plant.  



 

Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL)Final) Page 146 / 345 

H.5. FOURZOL 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 147 / 345 

A. GENERAL PRESENTATION 

The wastewater treatment plant of Fourzol is located in the Zahlé district; it has a capacity of 7 400 

PE. The following cities and villages are connected to the treatment plant: Fourzol, Ablah, Nabi Ayla. 

An extension of the treatment plant is foreseen at a future horizon, the capacity of the plant will 

reach 18,500 PE. 

A.1. EFFLUENT CHARACTERISTICS 

The origins, flow rates and pollutant loads of effluents entering the plant by 2025 and by 2040 are 

given in the table below: 

Horizon 
Effluent 

type 

Average flow 
rate plant inlet 

(m3/d) 

BOD5 
average load 

(kgBOD5/d) 

TSS average 
load (kgTSS/d) 

TKN average 
load (kg/d) 

TP average 
load (kg/d) 

2025 
Household  
+ agri-food 
industries 

1 000 444 518 89 15 

2040 
Household  
+ agri-food 
industries 

2 500 1 111 1 296 222 37 

The number of population equivalent (PE) and the flow indicated for the Fourzol wastewater 

treatment plant is extracted from a USAID report (the organization that financed the construction of 

this WWTP).  The loads at the plant inlet were calculated from the typical French ratios shown in the 

table below: 

  Unit Value 

Inflow to the plant  l/pers.day 135 

BOD5 g/pers.day 60 

COD g/pers.day 120 

TSS g/pers.day 70 

TKN g/pers.day 12 

TP g/pers.day 2 

A.2. EFFLUENT TREATMENT PROCESSES 

The effluent treatment process is shown below: 

Pre-treatments Primary treatment Secondary treatment Tertiary treatment 

Coarse screening 
Fine screening 

Primary settling Trickling filters 
Clarification 

Chlorination 

 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 148 / 345 

A.3. SLUDGE TREATMENT PROCESSES 

The stages of treatment of the produced sewage sludge are specified below: 

Thickening Digestion Dewatering Liming Drying 

 Aerobic   Drying beds 

A.4. SLUDGE OUTPUT BY PLANT 

The average sludge production indicated in kg of dry matter was calculated by applying the typical 

ratios, shown in the table below, to the incoming loads at each plant.  

Note: We chose to calculate the sludge production rather than using the values transmitted by the 

operators because the values transmitted were often unreliable since the sludge produced by the 

treatment plants is often not weighed before its evacuation to its final destination. 

  Unit Value 

BOD5 treatment efficiency % 90% 

Secondary sludge production 
Kg DM/kg BOD5 

treated 
0.9 

Primary and Secondary 
sludge production 

Kg DM/kg BOD5 
treated 

1.1 

 

The average annual production of sludge is presented in the table below: 

Horizon 

Raw sludge 
production  
(t DM/year) 

Without lime 

Volume of sludge 
to be discharged 

(m3/year) 
Without lime 

Dryness (%) 

2025 160 154 94 % 

2040 402 384 94 % 

The dryness values used were confirmed by the operator of the treatment plant. 

The available information made it possible to calculate the corresponding sludge volumes using the 

densities in the table below:  

 Density (t/m³) 

Thickened sludge (5%) 1 

Sludge dewatered by belt press or 
centrifuge (18-21%) 

1 

Sludge dried at 65% 0,9 

Sludge dried at 90%  Between 0,6 & 0,8 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 149 / 345 

B. OUTLET SCENARIOS 

B.1. ASSUMPTIONS  

The following assumptions have been made for the design of the facilities in the various scenarios. 

Type of sludge: 

 We considered the sludge output of the wastewater treatment plant of Fourzol to 
be “potentially conforming to the requirements of the green process”.  

Sludge dryness assumptions:  

 Sludge dryness at the outlet of centrifugation: 25%.  

 Sludge dryness at the outlet of the belt filter press: 18%. 
 
Organic matter assumption: 

 The average value for organic matter is taken as 70% of the dry matter. 

Storage assumptions:  

 Sludge is stored in the location where it was dried. 

 Sludge is stored after drying and before spreading. Spreading is only possible for 3 
months a year. A downstream storage of 8 to 9 months is necessary before 
recovery and reuse in agriculture. 

Spreading assumption:  

 Sludge is spread 30 km away from the place where it was stored. 

Incineration assumptions:  

 Incinerated sludge is not dried. 

 The ashes produced during sludge incineration and the FGTR (flue gas treatment 
residues) are sent to the Machghara site’s dedicated landfill. 

 The incinerator incorporates a flue gas treatment system. 

Digestion assumptions:  

 The anaerobic digestion stage producing more than 3000 m3/d of biogas entirely 
covers the thermal needs of the incinerator (if this were not the case, the 
incineration solution would not have been chosen). 

 Anaerobic digestion reduces the amount of dry matter (DM) by 30%.  

 Aerobic digestion reduces the amount of dry matter (DM) by 10%.  

 The digester is on the same site as the WWTP producing the sludge to be 
digested, in order to avoid transporting the liquid sludge, which represents large 
volumes. 

 
Sludge quantity assumption: 

 In order to obtain the quantities of sludge per year, a linearization of the 
quantities was made between 2025 and 2040. 

 
Dedicated landfill assumptions: 

 The dedicated landfill is located on the Machghara quarry and will serve as an 
outlet for all the WWTPs, if the agricultural spreading option is not retained. 

 All the sludge going to the dedicated landfill is previously dried or incinerated. 
 The estimated surface area communicated by the Litani river authority is of 

40,000 m². 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 150 / 345 

B.2. SLUDGE TREATMENT STEPS BY SCENARIO 

B.2.1. SCENARIO 1 

In this scenario, the sludge considered "compliant" goes through the green process and the sludge 

considered "non-compliant" goes through the red process.  

Since the sludge output of the Fourzol WWTP was considered to be “compliant” and in order to 

satisfy the requirements of the green process, no additional sludge treatment step is required in the 

Fourzol WWTP. 

B.2.1.1. Design 

Storage 

Given the regulations and crop cycles observed in the Bekaa region, there are two main spreading 

periods: spring (March-April) and late summer-early autumn (August-September-October). Outside 

these periods, sludge continues to be produced and should therefore be stored. 

A storage area of 200 m², equivalent to the production of sludge during 6 months is to be 

constructed on the Fourzol WWTP site.  

 

B.2.1.2. ESTIMATED CAPITAL EXPENDITURES 

The investment relative to the construction of the storage area was calculated using the typical ratio 

of 600 €/m², giving a total investment cost of 120 000 €. 

 

B.2.1.3. ESTIMATED OPERATING EXPENSES  

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 

FIXED AND VARIABLE EXPENSES 

The table below shows the O&M expenses for the evacuation of the sludge until its final destination: 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 151 / 345 

 

Total  € 28,712 

FIXED EXPENSES     

Major maintenance and renewal     

total investment equipment € 0 

total investment civil € 120,000 

ratio equipment % 1.50% 

ratio civil % 0.50% 

Total annual cost €/year 600 

TOTAL FIXED EXPENSES     

Major maintenance and renewal €/ year 600 

TOTAL €/ year 600 

VARIABLE EXPENSES     

Sludge Disposal     

Sludge     

Tonnage of dry matter to be evacuated tDM/year 361 

Dryness %DM 94% 

Tonnage of raw matter to be evacuated tRM/year 384 

Distance travelled (Fourzol – spreading area) km 30 

Unit cost of transport €/ tRM/km 1.44 

Total cost of transport €/year 16591 

Processing cost €/tRM 30 

Total processing cost €/year 11521 

Total annual cost €/year 28112 

TOTAL VARIABLE EXPENSES     

Sludge Disposal €/year 28,112 

TOTAL €/year 28,112 

 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 152 / 345 

B.2.2. SCENARIO 2 

In this scenario, the sludge considered "compliant" goes through the green process and the sludge 

considered "non-compliant" goes through the black process.  

Since the sludge output of the Fourzol WWTP was considered to be “compliant” and in order to 

satisfy the requirements of the green process, no additional sludge treatment step is required in the 

Fourzol WWTP. 

B.2.2.1. Design 

Storage 

Given the regulations and crop cycles observed in the Bekaa region, there are two main spreading 

periods: spring (March-April) and late summer-early autumn (August-September-October). Outside 

these periods, sludge continues to be produced and should therefore be stored. 

A storage area of 200 m², equivalent to the production of sludge during 6 months is to be 

constructed on the Fourzol WWTP site.  

 

B.2.2.2. ESTIMATED CAPITAL EXPENDITURES 

The investment relative to the construction of the storage area was calculated using the typical ratio 

of 600 €/m², giving a total investment cost of 120 000 €. 

 

B.2.2.3. ESTIMATED OPERATING EXPENSES  

ASSUMPTIONS 

The cost of the implementation of the spreading was set at 30 €/tRM (turnkey). 

The cost of landfilling has been set at 35 €/tRM. 

The cost of transport was set at 1.75 $/tRM, i.e. 1.44 €/tRM. 

FIXED AND VARIABLE EXPENSES 

The table below shows the O&M expenses for the evacuation of the sludge until its final destination: 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 153 / 345 

 

Total  € 28,712 

FIXED EXPENSES     

Major maintenance and renewal     

total investment equipment € 0 

total investment civil € 120,000 

ratio equipment % 1.50% 

ratio civil % 0.50% 

Total annual cost €/year 600 

TOTAL FIXED EXPENSES     

Major maintenance and renewal €/ year 600 

TOTAL €/ year 600 

VARIABLE EXPENSES     

Sludge Disposal     

Sludge     

Tonnage of dry matter to be evacuated tDM/year 361 

Dryness %DM 94% 

Tonnage of raw matter to be evacuated tRM/year 384 

Distance travelled (Fourzol – spreading area) km 30 

Unit cost of transport €/ tRM/km 1.44 

Total cost of transport €/year 16591 

Processing cost €/tRM 30 

Total processing cost €/year 11521 

Total annual cost €/year 28112 

TOTAL VARIABLE EXPENSES     

Sludge Disposal €/year 28,112 

TOTAL €/year 28,112 

 



Ref doc: SUSTAINABLE SLUDGE MGMT BEKAA-FINAL FS (FINAL) Page 154 / 345 

B.2.3. SCENARIO 3 

In this scenario, the sludge considered "compliant" goes through the black process and the sludge 

considered "non-compliant" goes through the red process.  

Since the sludge output of the Fourzol WWTP was considered to be “compliant” and in order to 

satisfy the requirements of the black process, no additional sludge treatment step is required in the 